
 

EMERGING SUBSTANCES OF CONCERN IN BIOSOLIDS: 
CONCENTRATIONS AND EFFECTS OF TREATMENT PROCESSES 
 
 
 

Final Report – Field Sampling Program 
CCME Project # 447-2009 

 
 
 
 

Submitted to: 
 

CANADIAN COUNCIL OF MINISTERS OF THE ENVIRONMENT 
123 Main Street, Suite 360 

Winnipeg, MB 
R3C 1A3 

 
June 30, 2010 

 
 
 

Submitted by: 
 

Hydromantis, Inc. 
Hamilton, ON 

GST No. 102382843 
 

University of Waterloo  
Waterloo, ON 

 
Trent University 
Peterborough, ON 

 
 

This report was prepared by Hydromantis, Inc., University of Waterloo and Trent 
University, under contract to the Canadian Council of Ministers of the Environment (CCME).  
It contains information which has been prepared for, but not approved by, CCME.  CCME is 
[...]
Ciprofloxacin Penicillin V Ibuprofen Musk Moskene 
Clarithromycin Roxithromycin Naproxen Musk Tibetene 
Clinafloxacin Sarafloxacin Triclocarban Musk Ketone 
Cloxacillin Sulfachloropyridazine Triclosan Musk Ambrette 
Dehydronifedipine Sulfadiazine Warfarin Musk Xylene 
Diphenhydramine Sulfadimethoxine Alkylphenolics Metals 
Diltiazem Sulfamerazine Bisphenol A Arsenic (As)-Total 
Digoxin Sulfamethazine Octylphenol Cadmium (Cd)-Total 
Digoxigenin Sulfamethizole Nonylphenol Chromium (Cr)-Total 
Enrofloxacin Sulfamethoxazole  Cobalt (Co)-Total 
Erythromycin-H2O Sulfanilamide  Copper (Cu)- Total 
Flumequine Sulfathiazole  Lead (Pb)-Total 
Fluoxetine Thiabendazole  Mercury (Hg) 
Lincomycin Trimethoprim  Molybdenum (Mo)-Total 
Lomefloxacin Tylosin  Nickel (Ni)-Total 
Miconazole Virginiamycin  Selenium (Se)-Total 
Norfloxacin 1,7-Dimethylxanthine  Zinc (Zn)-Total 
 
Pharmaceutical Test Group 1 includes a number of frequently detected antibiotics and other 
relevant pharmaceutical groups (fluoroquinolones, macrolides and sulfa compounds, as well as 
the anti-convulsives carbamazepine and trimethoprim, the analgesic acetaminophen, and 
stimulants such as caffeine and diphenhydramine).  As such Test Group 1 encompasses a range 



 

Hydromantis, Inc., University of Waterloo and Trent University 11

of compounds in biosolids that could potentially be of environmental significance.  Test Group 2 
is a shorter list of pharmaceuticals, but includes a number of frequently detected and widely used 
pharmaceuticals including the non-steroidal anti-inflammatory drugs ibuprofen and naproxen, the 
anti-bacterial compounds triclosan and triclocarban, and the lipid regulator gemfibozil.  Both 
Tests Groups 1 and 2 are acidic pharmaceuticals based on the extraction procedure for analysis.  
The difference between the Test Groups results from the analytical technique involving positive 
electro-spray (Group 1) or negative electro-spray (Group2) ionisation mass spectrometry. 
 

3.4 Sample Collection  
At the treatment plant sites, sample collection devices such as spoons, rods and scoops were 
made of stainless steel, glass or Teflon®. Pre-cleaned sample containers were shipped from the 
analytical laboratories to the sites in the return shipment coolers along with sample packing 
instructions, gel-type freezer packages, additional packing materials and chain-of-custody forms.   
 

3.5 Preparation and Instructions 
From the outset, the sampling program was to be conducted by operating plant staff at each site.  
To ensure proper procedures for sample collection and shipment to analytical laboratories were 
followed, a series of internet-based presentations was provided to the operating staff.  Topics 
covered included definition of sampling terms, acceptable materials for sampling devices, 
compositing of grab samples from different process streams or locations in stockpiles, proper 
packing of coolers used for shipment, shipping logistics and health and safety issues in sample 
collection.  Telephone and email were also used to respond to immediate questions from the field 
staff during sample collection and shipment.   
 

3.6 Shipment 
Samples were shipped from the collection sites by overnight courier to the laboratories, with 
shipments no later than Thursday afternoon to avoid sitting in courier depots over weekends.  On 
arrival at the laboratories, samples were processed and refrigerated or frozen until analysis. 
 

3.7 Analytical Procedures 
Three different laboratories were involved in the analytical program.  AXYS Analytical Services 
Ltd. in Sydney BC performed the analysis of acid positive and acid negative pharmaceutical 
compounds using EPA Method 1694 (EPA, 2007).  The Worsfold Water Quality Centre of Trent 
University in Peterborough, ON analyzed the samples for synthetic polycyclic and nitro musk 
fragrances using gas-chromatography-mass spectrometry on cleaned-up biosolids extracts, as 
described by Yang and Metcalfe (2005).  Alkylphenolic compounds, including Bisphenol A, 
were analysed by liquid chromatography and tandem mass spectrometry (LC-MS/MS) with an 
electrospray (ESI) ionization source.  For logistical reasons, samples destined for analysis by the 
Trent University laboratory were shipped from the sites to the AXYS laboratory, and then to the 
Trent University lab.   ALS Laboratory Group of Waterloo, ON completed the analyses of target 
metals and nutrients identified in Table 4. 



 

Hydromantis, Inc., University of Waterloo and Trent University 12

Table 4. Target Analytes and Methods used for Metals and Nutrients in Biosolids 
Parameter Method 
Cadmium, Cobalt, Chromium, Copper, Molybdenum, 
Lead, Zinc 

EPA Method 3050 

Arsenic, Selenium EPA Method SW846 3050B/6020A 
Mercury EPA Method SW8467470A 
Total Kjeldahl Nitrogen (TKN) APHA Method 4500-N 
Ammonia-N APHA 4500-NH3 
Nitrate, Nitrite (in Soil) EPA 300.0 
Nitrate + Nitrite APHA 4110B 
Phosphorus Total, Ortho-phosphorus (low level) APHA Method 4500-P B E  
EPA = U.S. Environmental Protection Agency 
APHA = American Public Health Association 
 

3.8 Data Analysis 
In this report, the effectiveness of the different treatment processes for reducing contaminants in 
the final processed solids is assessed by use of contaminant mass balances rather than 
concentrations alone.  Many concentrations are expressed on a solids basis, such as ng/g TS dw 
(total solids dry weight basis).  In some treatment processes, there is a loss of a portion of the 
volatile fraction of the solids due to biological reduction, or from volatilization upon drying at 
elevated temperatures.  The solids balance is used to determine the potential change in the total 
solids mass, so that when concentrations of the target analytes are expressed on a solids basis, the 
actual mass of the analyte leaving the process in the solids can be correctly calculated. 
 
The behaviour of metals in the solids treatment processes is assessed somewhat differently than 
are the organic pharmaceutical, fragrance and alkylphenolic compounds.  Metals cannot be 
removed from or reduced in mass in the treatment processes, with some unusual exceptions (e.g., 
methylation of mercury) that are not considered to be in effect at the sites tested.  As a result, the 
metals are considered to be “conservative”.  Interpretation of the metals mass balances therefore 
leads to an estimate of the mass balance closure (i.e. how closely the input and output masses 
match).  The organic compounds, conversely, can be transformed or “removed” by a number of 
biological, physical or chemical processes in the solids treatment units.  As long as the masses in 
the input and output streams have been accounted for, it is possible to compare the total output 
mass with the input mass. The difference between these two quantities is the process removal 
efficiency.  When the total output mass is smaller than the input, a positive removal is obtained. 
When the combined output mass is larger than the input mass, a negative removal efficiency is 
calculated.  Negative removal efficiencies are not necessarily an indication of error in the 
calculation process, as reactions can occur in the treatment units that can produce more of the 
target analyte by biotransformation or chemical reaction, resulting in an apparent increase in 
mass through the process (e.g., estrone from 17β-estradiol in aerobic processes; nonylphenol 
from mono- or diethoxylated nonylphenol in anaerobic digestion). 
 
The mass balance closures consider only the disappearance or reduction of a specific organic 
compound.  Many compounds can be biologically transformed to metabolites (e.g. alkylphenol 
ethoxylates to alkylphenols; the cardiac drug nifedipine to dehydronifedipine) that may be of as 
great environmental or health significance as the original compound. 



 

Hydromantis, Inc., University of Waterloo and Trent University 13

4. RESULTS 

4.1 Overview 
The results of the sampling program are presented in this section.  The general format is a brief 
description of the wastewater treatment plant, a description of the biosolids or sludge treatment 
process of interest, the results of the sampling program in terms of frequency of detection, 
median concentrations in the process streams and range of concentrations observed.  Mass 
balance estimates of the metals, pharmaceuticals, fragrance and alkylphenolic compounds are 
then developed.  Lastly, there is a brief assessment of the capability of the process for removing 
the organic ESOC.  Metals cannot be removed during biosolids treatment processes.   
 
The solids produced by the different treatment processes examined in this report can be called by 
different terms.  In the discussion following, the treated product is referred to as biosolids if it has 
achieved a minimum level of treatment consistent with Class B biosolids, as identified in Section 
2.1.  Otherwise, the processed solids are referred to as sludges.  
 

4.2 Autothermal Thermophilic Aerobic Digestion, Salmon Arm, BC  

4.2.1 Site Description 
The Salmon Arm facility is a biological nutrient removal (BNR) system with primary 
clarification.  The treated effluent is disinfected by ultraviolet (UV) light prior to discharge to 
Shuswap Lake.  The design capacity of the existing treatment plant is 9,200 m3/d, while the 
average daily dry weather flow is 4,900 m3/d. 
 
4.2.2 Biosolids Treatment Description  
The wastewater sludge is treated by autothermal thermophilic aerobic digestion (ATAD). There 
are in total 6 ATAD reactor vessels at the facility.  Two types of raw sludge are pumped to the 
ATAD tanks separately, including fermented primary sludge from the primary sludge anaerobic 
fermenter, and thickened waste activated sludge.   During this study, the solids concentration in 
the feed sludge to the ATAD reactors ranged from 5.7% to 11%, while the aerobically digested 
sludge solids concentration ranged from 2.6% to 7.3% 
 
After the aerobic digestion, the processed biosolids are cooled and sent to centrifuges (two) for 
dewatering. Dewatered biosolids are sent to agricultural lands. The centrate is discharged to a 
lagoon prior to being returned to the headworks of the plant liquid train The pumping rate of feed 
sludge to the ATAD process is 20 m3/d, resulting in a nominal hydraulic retention time of 15 d, 
assuming ideal mixing conditions (no stagnant zone or short-circuiting). 
 
For this project, the biosolids treatment process of interest was the ATAD system. The sampling 
locations included the ATAD digester inlet (a mixture of fermented primary sludge and thickened 
WAS) and the ATAD process effluent serving as feed to the dewatering centrifuges.  There was 
no additional sampling location for a digester supernatant return to the plant headworks.  A 
process schematic of the Salmon Arm biosolids treatment process is shown in Figure 1. 
 



 

Hydromantis, Inc., University of Waterloo and Trent University 14

 
 
 
 
 
 
 
 
Figure 1.  Schematic of Salmon Arm Biosolids Process and Sampling Locations 
 
The plant was considered by plant staff to be in normal operation during the three sampling 
campaigns.  Samples were collected and shipped to the analytical laboratories on June 29, August 
11 and August 19. 
 

4.2.3 Sampling Campaign Results 

4.2.3.1 Nutrients 

Based on the one set of nutrient data from grab samples, interpretation of the data is limited.  
Concentrations of total Kjeldahl nitrogen (TKN) and ammonia-N (a component of TKN together 
with organic-N) were higher in the digester effluent than in the sludge feed (Table 5).  
Concentrations of total- and ortho-phosphorus were observed at lower concentrations in the 
aerobically digested solids than in the feed sludge.  The observed differences may be due to 
variations in the composition of the two process streams at the time of sampling.   
 
 
Table 5.  Nutrients in Feed Sludge and Aerobically Digested Biosolids from Salmon Arm, 
BC 

Concentration (mg/L) Parameter 
 
 

ATAD Feed 
Sludge 

ATAD Digested 
Sludge 

Total Solids 57,000 26,000 
Nitrate-N <2.0 <10 
Nitrite-N <2.0 <10 
Total Kjeldahl Nitrogen 1,620 2,350 
Ammonia as N 343 756 
Phosphorus, Total 1,440 1,170 
Phosphate-P (ortho) 1,010 408 
 

4.2.3.2 Metals 

Few metals were identified above the detection limits, as shown in Table 6.  The exceptions were 
copper, mercury and zinc.  Both samples were analyzed as liquid matrices, with concentrations 
reported in units of mg/L.  The concentrations of copper and zinc were approximately equal in 
the feed sludge and aerobically digested biosolids, while the concentration of mercury in the 
digested biosolids was approximately three times higher than the concentration in the feed 
sludge. 

Combined 
Feed Sludge Autothermal 

aerobic 
digestion 

S S

Treated 
Biosolids before 
dewatering



 

Hydromantis, Inc., University of Waterloo and Trent University 15

Table 6. Metals in Feed Sludge and Aerobically Digested Biosolids from Salmon Arm, BC 

Concentration (mg/L) Metal 
 
 

ATAD Feed 
Sludge 

ATAD Digested 
Sludge 

Arsenic (As)-Total <1.0 <1.0 
Cadmium (Cd)-Total <0.10 <0.10 
Chromium (Cr)-Total <1.0 <1.0 
Cobalt (Co)-Total <0.80 <0.80 
Copper (Cu)- Total 19.7 20.4 
Lead (Pb)-Total <1.0 <1.0 
Mercury (Hg)- Total 0.0130 0.0392 
Molybdenum (Mo)-Total <1.0 <1.0 
Nickel (Ni)-Total <2.0 <2.0 
Selenium (Se)-Total <5.0 <5.0 
Zinc (Zn)-Total 12.7 13.4 
Total Solids  49,600 27,500 

Data in bold font are above the detection limit 
 

4.2.3.3 Pharmaceuticals 

The frequency of detection and median detected concentrations of the pharmaceutical compounds 
in the raw sludge feed and the ATAD biosolids at the Salmon Arm facility are presented in Table 
7.  The raw analytical data for the pharmaceuticals in the process streams are provided in 
Appendix Table A1.  A total of 20 pharmaceuticals were detected in the digester feed samples 
from all three sampling campaigns; seventeen pharmaceuticals were detected in all digester 
effluent samples from the three campaigns. 
 
 
 
Table 7. Frequency of Detection and Median Concentrations of Pharmaceutical 
Compounds in Salmon Arm, BC Feed Sludge and Aerobically Digested Biosolids 

Frequency of 
Detection in 

Sampling Campaigns
(out of 3) 

Median of Detected 
Concentrations  

(ng/g TS dw) 

Range of Detected 
Concentrations  

(ng/g TS dw) Pharmaceutical 

Raw 
sludge 

Treated 
biosolids 

Raw 
sludge 

Treated 
biosolids 

Raw sludge 
Treated 
biosolids 

Furosemide 1 1 233 a 543 a <111-233 <108-543 
Gemfibrozil 3 3 47.2 219 42.2-49.9 177-245 
Glipizide 0 0 NA NA <24.3 b <68.4 b 
Glyburide 0 0 NA NA <12.1 b <34.2 b 
Hydrochlorothiazide 1 0 106 a NA <55.5-106 <228 b 
2-Hydroxy-ibuprofen 2 3 498 1160 <222-609 571-1570 
Ibuprofen 3 3 359 1960 196-466 1130-3010 
Naproxen 3 3 85.8 278 82.7-127 247-431 
(continued) 



 

Hydromantis, Inc., University of Waterloo and Trent University 16

Table 7 (continued) 
Frequency of 
Detection in 

Sampling Campaigns
(out of 3) 

Median of Detected 
Concentrations  

(ng/g TS dw) 

Range of Detected 
Concentrations  

(ng/g TS dw) 
Pharmaceutical 
 
 

Raw 
sludge 

Treated 
biosolids 

Raw 
sludge 

Treated 
biosolids 

Raw sludge 
Treated 
biosolids 

Triclocarban 3 3 3360 5010 3080-3700 4900-6700 
Triclosan 3 3 8390 21500 6670-9640 21300-24000 
Warfarin 0 0 NA NA <6.07 b <17.1 b 
Acetaminophen 2 0 333 NA <167-367 <430 b 
Azithromycin 3 3 154 220 112-267 219-385 
Caffeine 3 3 1270 4110 1260-1360 2960-4550 
Carbadox 0 0 NA NA <6.07 b <10.7 b 
Carbamazepine 3 3 213 717 168-423 579-2360 
Cefotaxime 0 0 NA NA <218 b <1260 b 
Ciprofloxacin 3 3 13000 6900 9620-14400 4220-8210 
Clarithromycin 3 3 71.1 126 50.4-344 73.4-249 
Clinafloxacin 0 0 NA NA <36 b <91.2 b 
Cloxacillin 0 0 NA NA <13.6 b <44.5 b 
Dehydronifedipine 3 2 9.19 6.04 6.28-9.94 <2.51-7.36 
Diphenhydramine 3 3 451 612 424-559 514-807 
Diltiazem 3 3 192 21.7 162-480 5.94-27.7 
Digoxin 0 0 NA NA <138 b <107 b 
Digoxigenin 0 0 NA NA <42.9 b <130 b 
[...]
naproxen through the composting process may possibly be due to metabolic formation from the 
breakdown of other compounds, or introduction of the compound with the wood bulking agent. 
 
With the exception of the non-steroidal anti-inflammatory drug naproxen, the mass of the 
pharmaceutical compounds in the finished compost is often substantially less than the mass in the 
dewatered cake solids.  It remains unclear, however, whether the reduced mass in the compost is 
a result of aerobic biodegradation, or whether there may be a significant loss of some 
pharmaceutical compounds in the composting process leachate, or with the removed wood 
bulking agent. 
 

4.5.4.3 Fragrance and Alkylphenolic Compounds Mass Balances 

As with the pharmaceutical compounds, complete mass balances could not be calculated for the 
alkylphenolic and fragrance compounds due to the lack of leachate samples.  The mass of the 
compounds in the finished compost has been compared to the initial mass in dewatered cake, and 
the mass that is unaccounted for in the composting process, is provided in Table 39.  It appears 
from this analysis that a majority of the Bisphenol A and polycyclic musks are retained with the 
compost.  The fragrance compound DPMI was the only one in Table 39 in which the majority of 
the compounds was unaccounted by the procedure used.  Only the fragrance HHCB had a 
calculated mass in the compost greater than in the dewatered cake feed material.  Because the 
compounds in this Table tend to be hydrophobic, there is a substantial probability that the 
unaccounted mass of the compounds results from biodegradation rather than from loss with the 
leachate. 
 
Table 39. Estimates of Fragrance and Alkylphenolic Compounds Mass Flow in Dewatered 
Cake and Finished Compost, Prince Albert, SK 

Median 
Concentration  
(ng/g TS dw) 

Mass of Contaminants 
(mg/d)  

Pharmaceutical 
Dewatered  

Cake Compost
Dewatered  

Cake Compost 

Fraction 
of Input 
Mass in 

Compost 
% Mass 

Unaccounted
Alkylphenolics 

Bisphenol A 105 115 383 247 0.64 36% 

Fragrance Compounds 

DPMI 70 40 256 86 0.34 66% 

HHCB 1555 3470 5,677 7,443 1.31 -31% 

AHTN 580 545 2,118 1,169 0.55 45% 

ATII 85 110 310 236 0.76 24% 

4.5.4.4 Effectiveness of Process for ESOC Removal 

Based on the data for the composting operation at Prince Albert, SK, it would appear that the 
process has the potential to reduce the concentrations of a substantial number of pharmaceutical 
and fragrance compounds, and BPA.  An additional sampling program in which leachate samples 



 

Hydromantis, Inc., University of Waterloo and Trent University 54

were collected and analysed together with the dewatered cake and final compost would be 
required to confirm the ability of composting to substantially remove pharmaceutical compounds 
by biodegradation. 
 

4.5.5 Section Summary 
The concentrations of nitrate-N and of total Kjeldahl nitrogen (TKN, a measure of combined 
ammonia-N and organic-N) were lower in the compost than in the dewatered cake. Because the 
concentration of ammonia-N (a component of TKN) was relatively constant, the lower 
concentration of TKN in the compost can be likely attributed to a loss of organic-N, either 
through reduction of the volatile solids during composting, or due to loss from leachate generated 
during the process.  The observed differences may also be due to variations in the composition of 
the two process streams at the time of sampling.  Concentrations of total phosphorus and 
especially ortho-phosphate were observed at lower concentrations in the compost product than in 
the dewatered cake. The observed differences in concentrations of these compounds may again 
be due to loss in leachate from the composting pad, or due to sample variability. 
 
Most metals except cadmium were identified above the detection limits in dewatered cake and 
compost samples.  Arsenic, cobalt and selenium were not detected in the dewatered cake, but 
were above the detection limit in the compost. Only copper, mercury and zinc were detected in 
the leachate.  Complete mass balances could be calculated for only three metals, copper, mercury 
and zinc, because only these three were observed at detectable concentrations in the compost 
leachate. The partial mass balance closures ranged from a low of 0.49 for mercury to a high of 
1.69 for zinc.  The output mass calculated for the metals in the compost in all three cases was far 
higher than the output mass in the leachate.  
 
With respect to pharmaceutical compounds, the antimicrobial triclosan was found at the highest 
concentrations in both the dewatered cake and biosolids, at levels of 7,300 and 3,950 ng/g TS, 
respectively.  Other compounds detected in the finished compost with median concentrations 
greater than 1,000 ng/g TS were triclocarban (antimicrobial), the antibiotics azithromycin and 
ciprofloxacin, the non-steroidal anti-inflammatory naproxen and the stimulants diphenhydramine 
and caffeine.  There appears to be a slight shift in the distribution of detectable concentrations in 
the dewatered cake and compost.  The number of compounds detected in both sampling 
campaigns declined from 20 in the dewatered cake to 14 in compost samples.  The number of 
compounds detected in only one of the two campaigns rose from 4 in the dewatered cake to 7 in 
the compost, while the number of compounds detected in neither of the two campaigns also rose 
from 33 in the dewatered cake to 36 in the final compost.  Complete mass balances around the 
composting process could not be accomplished for the pharmaceutical compounds because 
samples of leachate were not submitted for analysis by the treatment plant.   
 
With the exception of the non-steroidal anti-inflammatory drug naproxen, the mass of the 
pharmaceutical compounds in the finished compost is often substantially less than the mass in the 
dewatered cake solids.  It remains unclear, however, whether the reduced mass in the compost is 
a result of aerobic biodegradation, or whether there may be a significant loss of some 
pharmaceutical compounds in the composting process leachate, or with the removed wood 
bulking agent. 



 

Hydromantis, Inc., University of Waterloo and Trent University 55

 
Bisphenol A was the only alkylphenolic compound detected; it was present in both the feed 
dewatered cake and compost samples at approximately the same concentrations.  The polycyclic 
musk HHCB was found at the highest concentration, followed by AHTN at substantially lower 
concentrations.  Nitro musk compounds were all below the limit of quantitation.  A majority of 
the Bisphenol A and polycyclic musks are retained with the compost.  The fragrance compound 
DPMI was the only one in which the majority of the compound mass was unaccounted by the 
procedure used.  Only the fragrance HHCB had a calculated mass in the compost greater than in 
the dewatered cake feed material.  Because these compounds tend to be hydrophobic, there is a 
substantial probability that the unaccounted mass of the compounds results from biodegradation 
rather than from loss with the leachate 
 
Based on the data for the composting operation at Prince Albert, SK, it would appear that the 
process has the potential to reduce the concentrations of a substantial number of pharmaceutical 
and fragrance compounds, and BPA.  An additional sampling program in which leachate samples 
were collected and analysed together with the dewatered cake and final compost would be 
required to confirm the ability of composting to substantially remove pharmaceutical compounds 
by biodegradation. 
 

4.6 Geotextile Bag Filter Dewatering, Eganville, ON 

4.6.1 Site Description 
The Eganville sewage treatment plant (STP) is an extended aeration treatment facility with 
chlorination disinfection of the treated effluent prior to discharge to Bonnechere River.  The 
design capacity of the existing treatment plant is 1,080 m3/d, while the average daily dry weather 
flow is 700 m3/d. 
 

4.6.2 Wastewater Solids Treatment Description 
The excess wastewater sludge is treated by aerobic digestion. There are in total two (2) aerobic 
digesters at the facility.  Waste activated sludge (WAS) is pumped at an average flow rate of 4.29 
m3/d from the secondary clarifiers to the aerobic digesters for digestion.  After the aerobic 
digestion, the processed WAS are transferred to the dewatering facility for dewatering and 
storage.  Raw septage is also received, dewatered and stored (but separately from the aerobic 
digested WAS during all of these processes) at the dewatering facility. 
 
The dewatering facility contains one sludge holding tank and a total of six geotextile bag filters 
(also called by their commercial trade names, “geotubes”) with two in operation at any given 
time and another one or two in storage (drying) mode. Polymer is added after the sludge holding 
tank prior to the mixing manifold. After sufficient mixing and contact time, the digested sludge 
or septage is then sent to the geotextile bag filter separately and stored there for about three or six 
months. During this study, the solids concentration in WAS ranged from 5.0% to 5.1% and in 
raw septage was 0.8%, while the dewatered biosolids cake solids concentration ranged from 
13.6% to 15.4% and the filtrate solids concentration ranged from 0.0% to 0.06%. 
 



 

Hydromantis, Inc., University of Waterloo and Trent University 56

After storage, the biosolids cake (i.e. dewatered digested WAS or dewatered septage) is sampled 
and taken to Ministry of the Environment (MOE) approved Organic Soil Conditioning Sites. The 
filtrate from the dewatering of the digested WAS or septage is directed back to the headworks of 
the STP. 
 
For this project assessment, the biosolids treatment process of interest was the combined 
biosolids aerobic digestion and dewatering processes. A process schematic of the Eganville 
biosolids treatment process is shown in Figure 9.  The three sampling locations included the feed 
sludge (i.e. WAS) to aerobic digester (Sa), or the raw septage (Sb) to dewatering facility, 
dewatered biosolids cake, and filtrate.  Subsequent to the conclusion of the sampling period, 
during the data analysis period of the study, it was determined that approximately 25 % of the 
volume of the WAS feed was returned to the plant headworks as digester supernatant, which was 
not sampled for the mass balance closure.  As a result, separate interpretations of the data have 
been developed for the campaigns with digested WAS as the feed and for the campaign with 
septage as the feed.  
 
 
 
 
 
 
 
 
 
 
 
 
Figure 9. Schematic of Eganville Biosolids Process and Sampling Locations 
 
 
The plant was considered by plant staff to be in normal operation during the three sampling 
campaigns.  Samples were collected and shipped to the analytical laboratories on July 17, August 
13 and August 26, respectively. 
 

4.6.3 Sampling Results 

4.6.3.1 Nutrients 

The nutrient data that were reported by the laboratory are difficult to compare because of the 
different concentration units used, for liquid samples (WAS and filtrate) and solids samples 
(dewatered biosolids cake).  It can be inferred from the WAS and filtrate sample concentration in 
Table 40, however, that there is a significant shift in the different nitrogen components, with a 
substantial reduction of ammonia-N and TKN, and a corresponding increase in nitrate-N, as 
would be expected with a combination of extended aeration and aerobic digestion processes.  The 
soluble ortho-phosphate concentration in the filtrate is only slightly lower than in the WAS.  The 

 
Aerobic     
digestion 

Waste activated 
sludge (WAS) 

S 

Sa 

Digested 
Sludge or 
Raw Septage  

Dewatering 
facility 

Filtrate S 

Biosolids 
  Cake 

Sb 



 

Hydromantis, Inc., University of Waterloo and Trent University 57

total P concentration in the filtrate, however, is substantially less than in the WAS, possibly due 
to precipitation with accumulation in the dewatered cake sample.   
 
 
Table 40. Nutrients in Waste Activated Sludge (WAS), Dewatered Biosolids Cake and 
Filtrate from Eganville, ON 

Concentration 

Parameter 
WAS 

(mg/L) 

Dewatered 
Biosolids Cake 
(mg/kg TS dw) 

Filtrate 
(mg/L) 

Nitrate-N 2.60 137 38.0 
Nitrite-N <0.50 <1.0 <0.50 
Total Kjeldahl Nitrogen 406 45300 7.47 
Ammonia as N 35.8 2050 4.30 
Phosphorus, Total 302 32500 0.161 
Phosphate-P (ortho) 0.0326 2.72 0.0265 
Total Solids 11,100 151,000 740 

 

4.6.3.2 Metals 

Metals concentration data from the first sampling campaign are provided in Table 41.  
Chromium, copper, lead, mercury and zinc were detected in both the WAS and aerobically 
digested and dewatered biosolids cake; nickel was also detected in the biosolids cake.  Copper 
and zinc were observed present at the highest concentrations in the WAS and dewatered biosolids 
cake samples.  Zinc was the only metal detected in the geotextile bag filtrate, at a low 
concentration of 0.085 mg/L. Additional discussion of the nutrients is found in the Data 
Interpretation of this section. 
 

4.6.3.3 Pharmaceuticals 

The frequency of detection and median detected concentrations of the pharmaceutical compounds 
in the WAS/septage, dewatered biosolids cake and filtrate at the Eganville facility are presented 
in Table 42.  A total of 13 pharmaceuticals was detected in the WAS samples from all the three 
sampling campaigns; 14 pharmaceuticals were detected in the dewatered biosolids samples from 
all the three campaigns and 13 pharmaceuticals were detected in the filtrate samples from all the 
three campaigns. The raw analytical data for the sampling campaigns at Eganville are provided in 
Appendix Table A9. 
 
 
 
 
 
 
Table 41. Metals in Waste Activated Sludge (WAS), Dewatered Biosolids Cake and Filtrate, 
Eganville, ON 
Parameter Concentration 



 

Hydromantis, Inc., University of Waterloo and Trent University 58

 WAS (mg/L) 
 

Dewatered 
Biosolids Cake 

(mg/kg TS) 
Filtrate (mg/L) 

Arsenic (As)-Total <0.10 <1.0 <0.010 
Cadmium (Cd)-Total <0.010 <1.0 <0.0010 
Chromium (Cr)-Total 0.10 3.7 <0.010 
Cobalt (Co)-Total <0.080 <1.0 <0.0080 
Copper (Cu)-Total 4.89 140 <0.010 
Lead (Pb)-Total 0.26 6.2 <0.010 
Mercury (Hg)-Total 0.0172 0.193 <0.00010 
Molybdenum (Mo)-Total <0.10 <1.0 <0.010 
Nickel (Ni)-Total <0.20 2.4 <0.020 
Selenium (Se)-Total <0.50 <1.0 <0.050 
Zinc (Zn)-Total 3.41 151 0.085 
Total Solids 11100 151000 740 

Data in bold font are above the detection limit 
 
Compounds detected at the highest concentrations in the dewatered solids from the geotextile bag 
filters included the antibiotic ciprofloxacin, the antimicrobials triclosan and triclocarban, and the 
diuretic furosemide.  A number of compounds were detected in the feed WAS/septage and 
geotextile bag filtrate at very high concentrations, but were either non-detected or detected only 
at low concentrations in the dewatered cake.  These compounds included caffeine and its 
metabolite 1,7-dimethylxanthine, acetaminophen, ibuprofen and its metabolite 2-hydroxy-
ibuprofen and naproxen. 
 
 



 

Hydromantis, Inc., University of Waterloo and Trent University 59

Table 42. Frequency of Detection and Median Concentrations of Pharmaceutical Compounds in Waste Activated Sludge 
(WAS) or Septage, Dewatered Solids Cake and Filtrate in Eganville, ON 

Frequency of Detection in 
Sampling Campaigns    

 (out of 3) 
Median of Detected Concentration  Range of Detected Concentration  

Pharmaceutical 

WAS/ 
Septage 

Dewatered 
Solids Filtrate

WAS/ 
Septage 

(ng/g TS dw) 

Dewatered  
Solids  

(ng/g TS dw) 
Filtrate 
(ng/L) 

WAS/ 
Septage 

(ng/g TS dw) 

Dewatered 
Solids  

(ng/g TS dw) 
Filtrate 
(ng/L) 

Furosemide 1 1 1 987 a 1120 a 9800 a <144-987 <56.7-1120 <180-9800 
Gemfibrozil 0 0 0 NA NA NA <35.8 <16.8 <4.77 
Glipizide 0 0 0 NA NA NA <143 <55.6 <19.1 
Glyburide 0 1 3 NA 16.5 a 14.1 <71.6 <11.1-16.5 6.95-89.6 
Hydrochlorothiazide 2 0 3 2408.5 NA 1220 <72-4700 <225 1090-8030 